R

Yz

Part No.

Description

GEN-Frame, Std

Generator frame, Std

2 GEN-Base Plate Base plate, gen drive
3 WK-Tire Tire, pneumatic

4 WK-Foot Foot assembly

5 WK-Handle Strap Handle Bracket

6 WK-Handle Handle Tube

7 WK-Handle Grip Handle Grip, Vinyl

8 60902618 Pin, cotter 1/8 x 1-1/4
9 25025000 Washer, flat 5/8 SAE
10 WK-Axle Axle, short

11 20075200 Nut, 3/4-10

12 WK-Washer, special | Washer, 3/4 modified
13 GEN416 Shock mount

14 25705200 Washer, split lock 3/4
15 20064000 Nut, 5/16-18

16 25464000 Wasbher, split lock 5/16
17 10043824 Bolt, 1/4-20 x 2-1/2
18 10083814 Bolt, 1/4-20 x 7/8

19 25003800 Washer, flat 1/4 USS
20 10083821 Bolt, 1/4-20 x 1-3/4
21 25023800 Washer, flat 1/4 SAE
22 20503800 Nut, 1/4-20 nylon locking

Generator Frame Wheel Kit

DENVER VIBRATOR




